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JiangXi Hongtai Industry Group Co., Ltd.

No.116 Gaoxin 6 Road High-Tech Development
Dist Nanchang Jiangxi China

The following merchandise was submitted and identified by the vendor as:
Type of Product : ALUTILE Aluminum Composite Panel
Manufacturer/Vendor : JiangXi Hongtai Industry Group Co., Ltd.
Country of Origin : China

We have tested the submitted sample(s) as requested and the following results were oi)taincd :
Test Items Test Methods ' Test Results

Density(g/cm’) . ASTM D792 1.34

Shear Strength(MPa) [ ‘ \ ASTM D732 28.2

Heat Deflection Temperature(°C )(264 ps:) ./ ASTM D648 ‘ >110

Stripping Strength(Ibf/per mch of width) ASTM D903 69

Flexural Strength(MPa) | | ASTM D790 114

REMARK : 1.Heat Deflection Temperature test: The depth of testing sample was set up with standard of
speciment depth(4.2mm)

2. HV-2004-3-0225 was withdrawn and replaced by this report.

Date of Testing : March 25, 2004~April 16, 2004
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The value of required specifications are for reference only. b‘fhilf of

Conformity judgement is the Applicant’s final verdict.

This Test Report is issued by the Compan¥hsub;ect to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liabil¥E\j
and Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test gt ca
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